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HUAK TESTING

Series Model No.: MT Ultimate
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1 62.042042 -14.29 25.63 11.34 40.00 28.66 100 150 Horizontal
2 97.967968 -15.12 30.55 15.43 43.50 28.07 100 20 Horizontal
3 213.51351 -14.79 31.56 16.77 43.50 26.73 100 119 Horizontal
4 333.91391 -10.67 33.93 23.26 46.00 22.74 100 96 Horizontal
5 485.38538 -7.93 29.44 21.51 46.00 24.49 100 148 Horizontal
6 920.38038 -1.25 25.31 24.06 46.00 21.94 100 49 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Limit - Level

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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1 39.70971 -14.02 32.85 18.83 40.00 21.17 100 261 Vertical
2 63.013013 -14.48 39.23 24.75 40.00 15.25 100 78 Vertical
3 79.51952 -18.01 41.90 23.89 40.00 16.11 100 299 Vertical
4 215.45545 -14.72 34.17 19.45 43.50 24.05 100 17 Vertical
5 339.73974 -10.34 28.83 18.49 46.00 27.51 100 150 Vertical
6 491.21121 -7.88 30.00 2212 46.00 23.88 100 317 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =

Limit - Level
Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHz) Level@3m (dBuV/m)

Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
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HUAK TESTING

Series Model No.: M15 pro
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FCCPART15C CLASS B
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FCC PART 15 C CLASS B-QP Limit

40 |

30

30M 100M 1G
Frequency[Hz]
— QP Limit — Horizontal PK
e QP Detector
1 71.751752 -17.38 2947 12.09 40.00 27.91 100 343 Horizontal
2 109.61962 -14.22 31.53 17.31 43.50 26.19 100 337 Horizontal
3 204.77477 -15.31 39.12 23.81 43.50 19.69 100 287 Horizontal
4 354.30430 -10.22 34.20 23.98 46.00 22.02 100 296 Horizontal
5 480.53053 -8.25 29.89 21.64 46.00 24.36 100 151 Horizontal
6 687.34734 -4.32 26.33 22.01 46.00 23.99 100 270 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

Limit

Level

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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HUAK TESTING

Vertical

Level[dBpV/m]
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FCC PART 15 C CLASS B-QP. Limit

-

30

20

— QP Limit

® QP Detector

— Vertical PK

Frequency[Hz]

1 72.722723 -17.59 42.55 24.96 40.00 15.04 100 319 Vertical
2 89.229229 -16.75 40.94 24.19 43.50 19.31 100 273 Vertical
3 202.83283 -15.23 41.46 26.23 43.50 17.27 100 3 Vertical
4 369.83984 -9.93 29.31 19.38 46.00 26.62 100 208 Vertical
5 490.24024 -7.89 30.33 22.44 46.00 23.56 100 308 Vertical
6 704.82482 -4.26 25.97 21.71 46.00 24.29 100 240 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Limit -

Level

Frequency (MHZz)

Level@3m (dBuV/m)

Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
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HUAK TESTING

For 1GHz to 25GHz

CH Low (2402MHz)
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Horizontal:
Frequency Rl\élscti(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
4804.00 54.38 -3.65 50.73 74.00 -23.27 peak
4804.00 41.54 -3.65 37.89 54.00 -16.11 AVG
7206.00 50.13 -0.95 49.18 74.00 -24.82 peak
7206.00 39.95 -0.95 39.00 54.00 -15.00 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency RZ:(tifr:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4804.00 52.56 -3.65 48.91 74.00 -25.09 peak
4804.00 42.34 -3.65 38.69 54.00 -15.31 AVG
7206.00 50.04 -0.95 49.09 74.00 -24.91 peak
7206.00 39.91 -0.95 38.96 54.00 -15.04 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Tel.: +86-0755-2302 9901

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
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HUAK TESTING

CH Middle (2441MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) y
4882.00 52.88 -3.54 49.34 74.00 -24.66 peak
4882.00 43.56 -3.54 40.02 54.00 -13.98 AVG
7323.00 51.14 -0.81 50.33 74.00 -23.67 peak
7323.00 41.69 -0.81 40.88 54.00 -13.12 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4882.00 52.28 -3.54 48.74 74.00 -25.26 peak
4882.00 43.06 -3.54 39.52 54.00 -14.48 AVG
7323.00 49.88 -0.81 49.07 74.00 -24.93 peak
7323.00 41.15 -0.81 40.34 54.00 -13.66 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

CH High (2480MHz)

Horizontal:
Frequency R'\e/lae;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuv) (dB) (dBuV/m) (dBuVv/m) (dB) Type
4960.00 52.01 -3.43 48.58 74.00 -25.42 peak
4960.00 43.04 -3.44 39.60 54.00 -14.40 AVG
7440.00 50.60 -0.77 49.83 74.00 -24.17 peak
7440.00 40.78 -0.77 40.01 54.00 -13.99 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency R’\eil:(tj?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 51.70 -3.43 48.27 74.00 -25.73 peak
4960.00 43.09 -3.44 39.65 54.00 -14.35 AVG
7440.00 50.16 -0.77 49.39 74.00 -24.61 peak
7440.00 39.44 -0.77 38.67 54.00 -15.33 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Series Model No.: S26 Ultra
CH High (2480MHz)
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Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) P
4960.00 51.88 -3.43 48.45 74.00 -25.55 peak
4960.00 41.62 -3.44 38.18 54.00 -15.82 AVG
7440.00 50.19 -0.77 49.42 74.00 -24.58 peak
7440.00 39.13 -0.77 38.36 54.00 -15.64 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency Rl\éljgier:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 51.88 -3.43 48.45 74.00 -25.55 peak
4960.00 40.48 -3.44 37.04 54.00 -16.96 AVG
7440.00 49.93 -0.77 49.16 74.00 -24.84 peak
7440.00 38.29 -0.77 37.52 54.00 -16.48 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901
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HUAK TESTING

Series Model No.: Pixel 9
CH High (2480MHz)
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Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) P
4960.00 51.81 -3.43 48.38 74.00 -25.62 peak
4960.00 42.06 -3.44 38.62 54.00 -15.38 AVG
7440.00 50.61 -0.77 49.84 74.00 -24.16 peak
7440.00 39.26 -0.77 38.49 54.00 -15.51 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency Rl\éljgier:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 52.06 -3.43 48.63 74.00 -25.37 peak
4960.00 40.67 -3.44 37.23 54.00 -16.77 AVG
7440.00 51.26 -0.77 50.49 74.00 -23.51 peak
7440.00 38.86 -0.77 38.09 54.00 -15.91 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901
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HUAK TESTING

Series Model No.: SP30 Pro

CH High (2480MHz)
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Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) P
4960.00 53.13 -3.43 49.70 74.00 -24.30 peak
4960.00 43.92 -3.44 40.48 54.00 -13.52 AVG
7440.00 50.11 -0.77 49.34 74.00 -24.66 peak
7440.00 38.87 -0.77 38.10 54.00 -15.90 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency Rl\éljgier:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 51.62 -3.43 48.19 74.00 -25.81 peak
4960.00 41.23 -3.44 37.79 54.00 -16.21 AVG
7440.00 50.70 -0.77 49.93 74.00 -24.07 peak
7440.00 38.49 -0.77 37.72 54.00 -16.28 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Tel.: +86-0755-2302 9901

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: MT Ultimate
CH High (2480MHz)
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Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) P
4960.00 52.19 -3.43 48.76 74.00 -25.24 peak
4960.00 41.05 -3.44 37.61 54.00 -16.39 AVG
7440.00 50.74 -0.77 49.97 74.00 -24.03 peak
7440.00 39.69 -0.77 38.92 54.00 -15.08 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency Rl\éljgier:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 51.84 -3.43 48.41 74.00 -25.59 peak
4960.00 41.23 -3.44 37.79 54.00 -16.21 AVG
7440.00 49.47 -0.77 48.70 74.00 -25.30 peak
7440.00 39.89 -0.77 39.12 54.00 -14.88 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901
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HUAK TESTING

Series Model No.: M15 pro
CH High (2480MHz)
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Horizontal:
Frequency R,\e/lae;ier:g Factor Emission Level Limits Margin Detector
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB) Type
4960.00 51.82 -3.43 48.39 74.00 -25.61 peak
4960.00 41.23 -3.44 37.79 54.00 -16.21 AVG
7440.00 49.34 -0.77 48.57 74.00 -25.43 peak
7440.00 39.75 -0.77 38.98 54.00 -15.02 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
Frequency R'\eA:gier:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4960.00 51.49 -3.43 48.06 74.00 -25.94 peak B
4960.00 41.50 -3.44 38.06 54.00 -15.94 AVG
7440.00 50.16 -0.77 49.39 74.00 -24.61 peak
7440.00 39.25 -0.77 38.48 54.00 -15.52 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Radiated Band Edge Test:

Hopping

Horizontal (Worst case)

Frequency Rl\élae;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) Type
2310.00 55.26 -5.81 49.45 74 -24.55 peak
2310.00 / -5.81 / 54 / AVG
2390.00 52.43 -5.84 46.59 74 -27.41 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB)
2310.00 56.32 -5.81 50.51 74 -23.49 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.18 -5.84 48.34 74 -25.66 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

Horizontal (Worst case)

Frequency Rl\élae;?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 55.96 -5.81 50.15 74 -23.85 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54 .17 -6.06 48.11 74 -25.89 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) S
2483.50 54.86 -5.81 49.05 74 -24.95 peak %
2483.50 / 5.81 / 54 / AVG Al
2500.00 53.77 -6.06 47.71 74 -26.29 peak g
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

Tel.: +86-0755-2302 9901

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.
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HUAK TESTING

NO hopping
Operation Mode: TX CH Low (2402MHz)

Horizontal (Worst case)

Frequency R'Zlae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2310.00 55.63 -5.81 49.82 74 -24.18 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.79 -5.84 48.95 74 -25.05 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical: -
P
F Meter Fact Emission Level Limit Margi U
requency Reading actor mission Leve imits argin Detector L[IJ’
Type >PR
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) —
.
2310.00 54.29 -5.81 48.48 74 -25.52 peak =
2310.00 / -5.81 / 54 / AVG
2390.00 52.38 -5.84 46.54 74 -27.46 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Operation Mode: TX CH High (2480MHz)

Horizontal (Worst case)

Report No.: HK2502080444-4E

Frequency R'Zlae:j?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) yp
2483.50 56.03 -5.81 50.22 74 -23.78 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.12 -6.06 49.06 74 -24.94 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F S Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector —
Type T
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) E
2483.50 55.24 -5.81 49.43 74 -24.57 peak '5‘\7:
2483.50 / -5.81 / 54 / AVG .
=
2500.00 53.19 -6.06 4713 74 -26.87 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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All modes of operation were investigated and the worst-case emissions are reported.
Series Model No.: S26 Ultra

Hopping
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 54.19 -5.81 48.38 74 -25.62 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.82 -6.06 47.76 74 -26.24 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector NN
Type %
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) K
2483.50 56.27 -5.81 50.46 74 -23.54 peak 3
2483.50 / -5.81 / 54 / AVG 510
2500.00 53.19 -6.06 4713 74 -26.87 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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NO hopping
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB) P
2483.50 55.82 -5.81 50.01 74 -23.99 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.18 -6.06 48.12 74 -25.88 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.32 -5.81 50.51 74 -23.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.18 -6.06 49.12 74 -24.88 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: Pixel 9
Hopping
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBuV/m) (dB)
2483.50 56.18 -5.81 50.37 74 -23.63 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.88 -6.06 48.82 74 -25.18 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 55.27 -5.81 49.46 74 -24.54 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.19 -6.06 4713 74 -26.87 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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NO hopping
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB) P
2483.50 54.28 -5.81 48.47 74 -25.53 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.99 -6.06 46.93 74 -27.07 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 55.13 -5.81 49.32 74 -24.68 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.79 -6.06 48.73 74 -25.27 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: SP30 Pro
Hopping
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 54.29 -5.81 48.48 74 -25.52 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.61 -6.06 47.55 74 -26.45 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi —
requency Reading actor mission Leve imits argin Detector Per.
Type —
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) U
2483.50 53.47 -5.81 47.66 74 -26.34 peak ’PR
2483.50 / -5.81 / 54 / AVG !
2500.00 51.88 -6.06 45.82 74 -28.18 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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NO hopping
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB) P
2483.50 56.32 -5.81 50.51 74 -23.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.72 -6.06 48.66 74 -25.34 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical: —
DRz
Frequenc Meter Factor Emission Level Limits Margin Al
q y Reading 9 Detector Al
Type -
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) ovi
2483.50 55.08 -5.81 49.27 74 -24.73 peak ;!
2483.50 / -5.81 / 54 / AVG
2500.00 54,77 -6.06 48.71 74 -25.29 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: MT Ultimate
Hopping
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.38 -5.81 50.57 74 -23.43 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.91 -6.06 49.85 74 -24.15 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 55.85 -5.81 50.04 74 -23.96 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.66 -6.06 48.6 74 -25.4 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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NO hopping
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB) P
2483.50 57.06 -5.81 51.25 74 -22.75 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.96 -6.06 48.9 74 -25.1 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.73 -5.81 50.92 74 -23.08 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.88 -6.06 49.82 74 -24.18 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: M15 pro
Hopping
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBuV/m) (dB)
2483.50 56.32 -5.81 50.51 74 -23.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.49 -6.06 49.43 74 -24.57 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 55.47 -5.81 49.66 74 -24.34 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.11 -6.06 48.05 74 -25.95 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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NO hopping
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB) P
2483.50 56.38 -5.81 50.57 74 -23.43 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.94 -6.06 49.88 74 -24.12 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
/
F Meter Fact Emission Level Limit Margi g
requency Reading actor mission Leve imits argin Detector H
Type =
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) %
2483.50 54.78 -5.81 48.97 74 -25.03 peak b ot
2483.50 / -5.81 / 54 / AVG
2500.00 53.19 -6.06 47.13 74 -26.87 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Remark:

1. If the PK measured levels comply with average limit, then the average level were deemed to
comply with average limit.

2. In restricted bands of operation, the spurious emissions below the permissible value more than
20dB.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.3. Maximum Peak Conducted Output Power
Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate from a pseudo
randomly ordered list of hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shall shift frequencies in synchronization with the
transmitted signals.

Test Procedure

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
RF automatic control unit.

Test Configuration

EUT Power Sensor RF automatiq R
control unit —
v,
PR
Test Results .
- -
Maximum Peak
Conducted Limit
Type Channel Output Power (dBm) Result
(dBm)
00 4.56
GFSK 39 5.12 21.00 Pass
78 6.92
00 5.69
m/4DQPSK 39 4.61 21.00 Pass
78 6.14
00 5.69
8DPSK 39 4.61 21.00 Pass
78 5.11

Note: 1.The test results including the cable lose.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



§} Page 62 of 98 Report No.: HK2502080444-4E

HUAK TESTING
3.4. 20db Bandwidth
Limit
For frequency hopping systems operating in the 2400MHz-2483.5MHz no limit for 20dB bandwidth.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30 KHz RBW and 100 KHz
VBW.

The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 20dB.

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

RBW=1% to 5% of the OBW
VBW=approximately 3 X RBW
Detector=Peak

Trace Mode: Max Hold '_15
Use the 99% power bandwidth function of the instrument to measure the Occupied Bandwidth and o
recoded. Al
Test Configuration E
=
EUT SPECTRUM
ANALYZER
Test Results
Modulation Channel 20dB bandwidth (MHz) Result
CHO00 0.846
GFSK CH39 0.849
CH78 0.849
CHO00 1.290
m/4DQPSK CH39 1.323 Pass
CH78 1.356
CHO00 1.290
8DPSK CH39 1.290
CH78 1.293

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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20dB bandwidth

GFSK Modulation
Aéilen( Spectrum Analyzer - Swept SA
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m/4DQPSK Modulation
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8

Agilent Spectrum Analyzer - Swept SA
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3.5. Frequency Separation
LIMIT

Frequency hopping systems shall have hopping channel carrier frequencies separated by minimum of
25 KHz or the 2/3*20dB bandwidth of the hopping channel, whichever is greater.

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 300 KHz RBW and 1000 KHz
VBW.

TEST CONFIGURATION

SPECTRUM
EUT ANALYZER
TEST RESULTS

Ch IS ti 7
Modulation Channel anne' separation Limit(MHz) Result g
(MHz) H
Al
GFSK Middle Channel 1.014 0.566 Pass t
&S

m/4DQPSK Middle Channel 1.004 0.904 Pass

8DPSK Middle Channel 1.006 0.862 Pass

Note: We have tested all mode at high, middle and low channel, and recorded worst case at middle.

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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Frequency Separation

Agilenl Spectrum Analyzer - Swept SA
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3.6. Number of Hopping Frequency

Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. Set spectrum

analyzer start 2400MHz to 2483.5MHz.

Test Confiquration

SPECTRUM
EUT ANALYZER
Test Results
Modulation Number of Hopping Channel Limit Result
GFSK 79
m/4DQPSK 79 215 Pass
8DPSK 79

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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GFSK Modulation
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3.7. Time of Occupancy (Dwell Time)
Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping channels employed.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. Set center
frequency of spectrum analyzer=operating frequency with 1MHz RBW and 3MHz VBW, Span OHz.

Test Configuration

EUT ANALYZER
Test Results
Modulation Packet Pul(sn(i;;me Ezlveecl:lotrl]r(;l)e Limit (second) Result
DH1 0.377 0.121
GFSK DH3 1.633 0.261 0.40 PASS
DH5 2.882 0.307
2-DH1 0.384 0.123
m/4DQPSK 2-DH3 1.635 0.262 0.40 PASS
2-DH5 2.884 0.308
3-DH1 0.385 0.123
8DPSK 3-DH3 1.634 0.261 0.40 PASS
3-DH5 2.885 0.308
Note:

1. We have tested all mode at high, middle and low channel, and recoreded worst case at middle

channel.

2. Dwell time=Pulse time (ms) x (1600 + 2 + 79) x31.6 Second for DH1, 2-DH1, 3-DH1
Dwell time=Pulse time (ms) x (1600 + 4 + 79) x31.6 Second for DH3, 2-DH3, 3-DH3
Dwell time=Pulse time (ms) x (1600 + 6 + 79) x31.6 Second for DH5, 2-DH5, 3-DH5

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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GFSK Modulation
Aéilen( Spectrum Analyzer - Swept SA
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/4DQPSK Modulation
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8DPSK Modulation
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3.8. Out-of-Band Emissions
Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF con-ducted or a radiated
measurement, pro-vided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter com-plies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under
this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally

modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the

100 kHz bandwidth within the band that contains the highest level of the desired power, based on

either an RF conducted or a radiated measurement, provided that the transmitter demonstrates

compliance with the peak conducted power limits. If the transmitter complies with the conducted power

limits based on the use of root-mean-square averaging over a time interval, as permitted under Section

5.4(4), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general field b
strength limits specified in RSS-Gen is not required. .

Test Procedure

Connect the transmitter output to spectrum analyzer using a low loss RF cable, and set the spectrum !
analyzer to RBW=100 kHz, VBW= 300 kHz, peak detector , and max hold. Measurements utilizing =
these setting are made of the in-band reference level, band edge and out-of-band emissions.

Test Configuration

SPECTRUM
ANALYZER

EUT

Test Results

Remark: The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. The lowest, middle and highest channels are tested to verify the spurious emissions and
bandage measurement data.

We measured all conditions (DH1, DH3, DH5) and recorded worst case at DH5, 2DH5 and 3DH5.

Test plot as follows:

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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GFSK
CHOO CH39
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ilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO 10:44:51AM Apr 01, 2025 F
Center Freq 515.000000 MHz #Avg Type: RMS RA requency
ml0: Fast —+~ Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 20 dB

Rl ALIGNAUTO [ mm—
Center Freq 515.000000 MHz ) #Avg Type: RMS quency
BNO: Fast ~»- Trig: Free Run AvglHold: 1010
IFGain:Low ___#Atten: 20 dB

Auto Tune|

Auto Tune|

Ref Offset 864 dB
Ref 18.64 dBm

Ref Offset 864 dB
Ref 18.64 dBm

Center Freq
515.000000 MHz

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz|

StartFreq
30.000000 MHz|

Stop Freq
1.000000000 GHz

Stop Freq
1.000000000 GHz

(2]
-
ﬂ
3
(2]
-
ﬂ
3

97.000000 MHZ 97.000000 MHZ

Auto Man Auto Man
JE— JE—
Freq Offset Freq Offset

0Hz, 0Hz,

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts] #VBW 300 kHz Sweep 94.00 ms (30001 pts]

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Anﬂlyzer Swept SA

T A A ALIGHATO —[10:43/5 0 0, 2025

Center Freq 13.750000000 GHz . #Avg Type: RMS Frequency
i = Trig: Free Run Avg|Hold: 1010

#Atten: 20 dB

ALIGNAUTO | 10:45:32 AM Apr D3, 2025

Center Freq 13 750000000 GHz . #Avg Type: RMS Ra Frequency
Trig: Free Run Avg|Hold: 1010

==
IFsz an #Atten: 20 dB

Auto Tune

Auto Tune

Ref Offset 8.64 dB
Ref 18.64 d|

Ref Offset 8.64 dB
Ref 18.64 d|

Center Freq, Center Freq,

13.750000000 GHz, 13.750000000 GHz,
J—— J——
StartFreq| StartFreq|
1.000000000 GHz 1.000000000 GHz
J—— J——
Stop Freq Stop Freq
26.500000000 GHz 26.500000000 GHz
J— J—
CF Step CF Step
2560000000 GHz, 2560000000 GHz,
MKFR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE A~ M har MKFR MODE TRC SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A~ M har
N I 244075 GHz astadBm| | [ W
[ 2684465CHz|  49280dBm| [ | |
[ Freq Offset I FreqOffset
[
I
[
[
10 [ 1
1 | A S I 1
2 <
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Agilent Spectrum Analyzer - Swept SA
e el | o SO |0 e s [N
requency
Rac

Center Freq 515.000000 MHz #Avg Type: RMS
P

Agilent Spectrum Analyzer - Swept SA
s0Q AC [ | B ALIGN AUTO. 10:46:34 AM Apr 01, 2025 F
requency
TRACE

Center Freq 2.480000000 GHz . #Avg Type: RMS
SN0 Wide —+— Trig: Free Run Avg[Hold: 100/100

IFGain:Low #Atten: 30 dB

st ~—»— Trig:FreeRun Avg|Hold: 1010
IF #Atten: 20 dB

Mkr1 902.55 MHZ AutclLEE

Ref Offset 8.64 dB
Ref 18.64 dBm -61.173 dBm

Auto Tune

Ref Offset8.64 dB
Ref 28.64 dBm

CenterFreq

CenterFreq
515.000000 MHz

2480000000 GHz

startFreq
30.000000 MHz|

startFreq
2.479250000 GHz

StopFreq

StopFreq

2480750000 GHz 1.000000000 GHz,
[ [
CF Step CF Step

160.000 kHz 97.000000 MHz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30001 pts,
STATUS

ICenter 24800000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
s0Q AC [ | B ALIGN AUTO. 10:47:31AM Apr 01, 2025 F
requency

Center Freq 13.750000000 GHz . #Avg Type: RMS
G Tast Trig: Free Run Avg|Hold: 10/10

==
IFGain:Low #Atten: 20 dB

Auto Tune

Ref Offset 864 dB
Ref 18.64 dBm

CenterFreq
13.750000000 GHz

startFreq
1.000000000 GHz

StopFreq|| : |
26500000000 GHz| 1)

-=|

Start 1.00 GHz Stop 26.50 GHz CF Ste
# #VBW 300 kHz Sweep 2.438 5 (30001 ptsp RN iNex?s
uto Man

MKR MODE| TRC SCL % FUNCTION | FUNCTIONWIDTH FUNCTION VALUE &

Y
247985 GHz 3167 dBm
[f] 25759 65 GHz 49117dBm] T [ ]
- FreqOffset
0Hz
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Agilent Spectrum Analyzer - Swept SA

Center Freq 2.352500000 GHz

PNO: Fast —+—

IFGain:Low

Ref Offset 8.64 dB
Ref 20.00 dBm

Start 2.30000 GHz

#VBW 300 kHz

soo Al | |

ALIGNAUTO [ 10:42:464M Apr 01, 2025

#Avg Type: RMS

Trig: Free Run AvglHold: 8001800

#Atten: 30 dB

Mkr5 2.354 705 GHZ
-50.279 dBm|

Stop 240500 GHz
Sweep 10.07 ms (1001 pts)

N[ f ] 2364705 GHz 0. 279 dBm r ]
r - ]

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE & M Man
1 INEEEEE P02 060 Gtz Y ——— —
PN 1] 2.400 000 GHz 51649dBm| [

3 mnn amoomGhzl  Saptedem | [ ] FreqOffset
PN [[f[  2310000GHz|  $3069¢Bm[ [ [ | Bl

Frequency

Auto Tune

CenterFreq
2352500000 GHz

startFreq
2.300000000 GHz

Stop Freq
2405000000 GHz

CF Step
10.500000 MHz

Agilent Spectrum Analyzer - Swept SA
sop Ac [ i ALIGNAUTO [ 10:46:18.AM Apr 01, 2025 o)
Rac

Center Freq 2.510000000 GHz ) #Avg Type: RMS
ho: Fast —r- Trig: Free Run AvglHold: 800800

: Fast —+—
IFGain:Low. #Atten: 30 dB

Auto Tune|

MKkrd 2.512 16 GHZ
Ref 25,00 dBm 49.234 dBm

CenterFreq
2510000000 GHz,
J——
StartFreq
2.470000000 GHz,
J—
StopFreq|
2550000000 GHz
R
Start 247000 GHz Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts) 8.000000 MHz
MKR MODE TRC SCL As FUNCTION FUNCTION WIDTH FUNCTION VALUE & M Man
1 mn-——— JE—
2 ITHEN| [ &3idgdem| | [ |
[ 250000GHz|  S1ge2eBm| | | | Freq Offset
1216GHz| 49234 dBm [ [ | o
e — E—— —

Agilent Spectrum Analyzer - Swept SA
B¢ RL L RE[s0e ac ]
Start Freq 2.300000000 GHz

PNO: Fast —+—

IFGain:Low

Ref Offset 8.41 dB
Ref 20.00 dBm

start 2.30000 GHz

#Avg Type: RMS

Trig: Free Run AvglHold: 100011000
#Atten: 30 dB

Stop 2.40500 GHz

#VBW 300 kHz Sweep 10.07 ms (1001 pts), 10.500000 MHz

MKR, MODE| TRC SCL Y FUNCTION FUMNCTION WIDTH FUNCTION VALUE A Aute Man

B~ T 2405000 Grz .., - A-H .. JE—
2 NEEEER 2400000 GHz [ &2837dBm| | [ |

3 IEEEES L I I E——— FreqOffset

2.310 000 GHz 53081dBm| | [ | 0Hz

2.386 100 GHz. 49988dBm| [ [
- - o

r - - ]
]
r - ]
1 r - ]

<

STATUS

Frequency

Auto Tune

CenterFreq
2352500000 GHz

StartFreq
2.300000000 GHz

StopFreq
2405000000 GHz

CFStep

t Spectrum Analyzer - Swept SA
soe _ac ] | |

Start Freq 2.470000000 GHz ) #Avg Type: RMS
NO: Fast —r- Trig: Free Run AvglHold: 300013000

: Fast —+—
IFGain:Low. #Atten: 30 dB

Frequency

Auto Tune|

Ref Offset 8.64 dB
Ref 20.00 dBm

CenterFreq
2510000000 GHz|

StartFreq
2.470000000 GHz

StopFreq
2550000000 GHz

Start 247000 GHz Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts), 8.000000 MHz
Auto Man

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE A

250000 GHz 80904 dBm| | [ | Freq Offset
[ 251824GHz[ s678Bm| | [ ] 0 Hz
) A B

MsG STATUS

Left Band edge hoping on

Right Band edge hoping on
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

: Center Freq 2.402000000 GHz ) #Avg Type: RMS (AL Bl Center Freq 2.441000000 GHz #Avg Type: RMS Frequency :
! e e Trig: Free Run Avg[Hold: 1001100 : == ee Run Avg[Hold: 1001100

. #Atten: 30 dB H ﬂAﬂen 30 dB H
: Auto Tune; : Auto Tune :
: Ref Offset 864 dB : Ref Offset8.64 dB :
: {9gevdiv_Ref 78.64 dBm 10 geiav_Ref 7864 dBm :
CenterFreq CenterFreq
: 2.402000000 GHz| : 2.441000000 GHz| :
: — | :
startFreq  : StartFreq
: 2.401250000 GHz| : 2.440250000 GHz| :
: [ : I :
: Stop Freq| : Stop Freq| :
: 2.402750000 GHz : 2.441750000 GHz :
: — I— :
CF Step CF Step
: 150,000 kHz : 150,000 kHz :
. Auto Man H Auto Man :
: JE— : [ :
: Freq Offset : Freq Offset :
: 0 Hz : 0Hz :

Span 1.500 MHz|

[Center 24020000 GHz Span 1.500 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

t Spectrum Analyzer - Swept SA

___

Center Freq 515.000000 MHz ) #Avg Type: RMS Frequency
0: Fast > Trig: Free Run AvglHold: 10/10 i

IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA

Center Freq 515.000000 MHz #Avg Type: RMS A Frequency
O: Fast —»— Trig: Free Run AvglHold: 10/10 v

IFGain:Low #Atten: 20 dB
Auto Tune

Auto Tune

Ref Offset8.64 dB.
Ref 18.64 dBm

Ref Offset 8.64 dB.
Ref 18.64 dBm

Center Freq CenterFreq

515000000 MHz 515000000 MHz
[ [
StartFreq StartFreq
30.000000 MHz| 30.000000 MHz|
[ [
StopFreq| Stop Freq|

1.000000000 GHz 1.000000000 GHz

J— JE—

CF Step CF Step

97.000000 MHz 97.000000 MHz

Auto Man Auto Man

R JE—

] FreqOffset FreqOffset

bt bbb bbb il el ohz o

" Gl Lt ol ke ud s i el L bt

#VBW 300 kHz Sweep 94.00 ms (30001 pts]

i ik b it i bl

#VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA
o R ALIGATO 105102 01, 2025

Center Freq 13.750000000 GHz . #Avg Type: RMS RACE Frequency
G Tast —r Trig: Free Run AvglHold: 10/10

IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA

Center Freq 13.750000000 GHz . #Avg Type: RMS Frequency
O Tast —r Trig: Free Run AvglHold: 10/10

IFGain:Low #Atten: 20 dB

Auto Tune

Auto Tune

Ref Offset 8.64 dB
Ref 18.64 dBm

Ref Offset 8.64 dB
Ref 18.64 dBm

Center Freq, Center Freq,

13.750000000 GHz 13750000000 GHz

JE— [

StartFreq StartFreq

1.000000000 GHz 1.000000000 GHz

JE— JE—

Stop Freq StopFreq

26500000000 GHz 26,500000000 GHz

JE— JE—

CFStep CFStep

2550000000 GHz, 2550000000 GHz,
H FUNCTION FUNCTION WIDTH FUNCTION VALUE & Lto Man = Y FUNCTION FUNCTION WIDTH FUNCTION VALUE & Lto Man H
H 165 GHz T —— H 2.44160 GHz A4158dBm| | JE— H
H 24 69120 GHz 49694dBm| [ [ | H 2525475 GHz 49563dBm| [ [ | H
: ) Freq Offset : I A FreqOffset| :
0Hz : OHz :
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Agilent Spectrum Analyzer - Swept SA B Agilent Spectrum Analyzer - Swept SA

pg R |k Isoo ac | | ALIGNAUTO 1015352 AM Apr 1, 2025 Frequenc: g R [ RF [sog ac | | | ALIGNAUTO | 10:54:07 M Apr 01,2025 [
Center Freq 2.480000000 GHz ) #Avg Type: RMS TRACE quency Center Freq 515.000000 MHz ) #Bvg Type: RMS TRAC quency
BNC: Wide ~»~ Trig: Free Run AvglHold: 1001100 e PNO: Fast +~»~ Thg:FreeRun AvglHold: 10110

IFGainiLow ___ #Atten: 30 dB IFGainiLow __ #Atten: 20 dB

AutoTune| : Auto Tune
et OffsetB.64 B MKkr1 2.479 842 5 GHZ : Ref et 564 dB MKkr1 884.60 MHZ]
Ref 28.64 dBm 3.501 dBm | R Ref 18.64 dBm -60.982 dBm)
Center Freq Center Freq
2.480000000 GHz| 5156.000000 MHz
JE—
StartFreq StartFreq
2.479250000 GHz| 30.000000 MHz|
IR e
StopFreq| StopFreq|
2.480750000 GHz| 1.000000000 GHz|
IR
CFStep CFStep
150.000 kHz 97.000000 MHz|

Span 1.500 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts;

Agilent Spectrum Analyzer - Swept SA
T S I = ALIGHAJTO

Center Freq 13.750000000 GHz . #Avg Type: RMS
O Tost —+— Trig: Free Run Avg|Hold: 10/10

IFGain:Low #Atten: 20 dB

Frequency

Auto Tune
Ref Offset 864 dB Mkr2 25.793 65 GHZ

Ref 18.64 dBm -48.601 dBm|

CenterFreq
13750000000 GHz

StartFreq
1.000000000 GHz

StopFreq
26.500000000 GHz

Stop 26.50 GHz CF Ste
#VBW 300 kHz Sweep 2.438 s (30001 pts)iReX

o

50000000 GHz

MKR| MODE| TRC SCL. X FUNCTION | FUNCTION WIDTH FUNCTIONVALE &

v
1 INEEEEE 247985 GHz 4033dBm| |

| N | 25.79365 GHz 48601Bm[ [ [ ]
]

So0eNa s

~

=
8
2
3
2
s
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Agilent Spectrum Analyzer - Swept SA

I T = N ALIGNAUTO [ 10:51:46.4M fpr 01, 2025 F
RAC requency

Agilent Spectrum Analyzer - Swept SA

ST RPN QR o ency

Center Freq 2.352500000 GHz X #Avg Type: RMS Center Freq 2.510000000 GHz X #Avg Type: RMS
PNO: Fast == THg:Free Run Avg|Hold: 800/800 PNO: Fast ~»— THg:FreeRun Avg|Hold: 800/800
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB
Auto Tune Auto Tune|
Ref Offset 8.64 dB Ref Offset8.64 dB Mkr4 2.530 88 GHz
Ref 20.00 dBm Ref 20.00 dBm
CenterFreq Center Freq
2352500000 GHz 2510000000 GHz
[ [
StartFreq StartFreq
2300000000 GHz 2470000000 GHz
[ [
ISSSTTIRTYNR" VRN RN SSSONRION, S WP Y SO P VW N P PRI B NI TN W ST
StopFreq StopFreq|
2405000000 GHz 2550000000 GHz
S JE—
Start 2.30000 GHz Stop 2.40500 GHz cFstep|| : Start 247000 GHz Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep 10.07 ms (1001 pts) {RETEIRIGTTTEE I #VBW 300 kHz Sweep 7.667 ms (1001 pts) 8.000000 MHz
MR MODE| TRC SCL| FUNCTION FUMCTION WIDTH FUNCTION VALUE & m Man : MKR MODE TRC SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE A m Man
T I T T TS [ T G540 i) I S
2 IIIIIII_ AP N 1| 249350GHz|  52762dBm| |
3 III | 2390000GHz| b62668dBm| [ | | FreqOffset|| : _— [ Freq Offset
[ 2310000GHz[ 53168dBm| [ [ ] oHzl| : ] 0Hz
5 IIIIIII__— : N |
& | I A A : [ 1 [
- 0 7 ] | ]
] I |
0 ] [ 1 [
- 7 ] | ]
v [ [ :
< 77——7) < 77——7>
s STaTus vsc STaTus. H

Agilent Spectrum Analyzer - Swept SA
g L e fsoe ac | ] |
Center Freq 2.510000000 GHz

Agilent Spectrum Analyzer - Swept SA
R T [T

Frequency

Frequency #Avg Type: RMS

#hvg Type: RMS

Center Freq 2.352500000 GHz X X
PNO: Fast ~»- Trig:FreeRun Avg|Hold: 8001800 PNO: Fast ~»- Trig:FreeRun Avg|Hold: 800,300
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB
Auto Tune Auto Tune|
Ref Offset 8.41 dB Mkr5 2.354 705 GHz Ref Offset 8.64 dB Mkrd 2.533 84 GHz|
Ref 20.00 dBm -50.092 dBm| Ref 20.00 dBm
1 CenterFreq CenterFreq
2352500000 GHz 2510000000 GHz|
J—— J——
StartFreq StartFreq
2.300000000 GHz 2.470000000 GHz,
JE— JE—
Stop Freq StopFreq
2.405000000 GHz 2550000000 GHz,
[ - JE—
Stop 2.40500 GHz 070 [l [start 247000 GHz Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep 10.07 ms (1001 pts) 10500000 MHz|| #VBW 300 kHz Sweep 7.667 ms (1001 pts) 8.000000 MHz|
MKR MODE TRC SCL X Y FUMCTION FUNCTION'WIDTH FUNCTION VALUE A m Man : MKR MODE| TRC SCL Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A m Man
Ff——admtisschel sz dam JR— mnn-mmm——— I
2.400 : z | 248350GHz[ 52823dBm| [ | |
S R0 G FreqOffset|| : [ 250000GHz| _ $1430dBm[ | | | Freq Offset
2310000 GHz onzll : N II___ 0Hz
2.354 705 GHz : - 7 ]

<

nsG STATUS

Left Band edge hoping on Right Band edge hoping on
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer Swept SA

RL | ke lsoe ac | L | F RL__| R Joog ac | ] i ALIGNAUTO [ 10:57:35AM Apr 01, 2025 F
Center Freq 2.402000000 GHz ) #Avg Type: RMS TRA (LR Center Freq 2.441000000 GHz ) #Avg Type: RMS race requency
Sho: Wite > Trig: Free Run AvglHold: 100/100 Sho:Wide > Trig: Free Run AvglHold: 1001100
IFGain:Low  #Atten: 30 dB IFGainlow #Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.64 dB Ref Offset 8.64 dB
Ref 28.64 dBm Ref 28.64 dBm
Center Freq Center Freq
2402000000 GHz 2441000000 GHz
J—— JR—
StartFreq StartFreq|
2401250000 GHz, 2.440250000 GHz
[ [
Stop Freq| StopFreq
2.402750000 GHz 2.441750000 GHz
JE— [
CFStep CF Step
150.000 kHz, 150.000 kHz|
uto Man
JE—
Freq Offset
0Hz

Span 1.500 MHz,

#VBW 300 kHz Sweep 1.000 ms (1001 pts) #VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA

T T T o I I

Center Freq 515.000000 MHz . #Avg Type: RMS
5NO: Fast >~ Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA
ETEI .

(T
Center Freq 515.000000 MHz . #Avg Type: RMS
'BNO: Fast ~>— Trig: Free Run Avg|Hold: 10/10

IFGain:Low #Atten: 20 dB

Frequency Frequency

Auto Tune

Auto T
Ref Offset8.64 dB Mkr1 867.17 MHZ uto Tune

Ref 18.64 dBm

Ref Offset8.64 dB.
Ref 18.64 dBm

CenterFreq CenterFreq

515000000 MHz 515.000000 MHz
[ [
StartFreq StartFreq|
30.000000 MHz| 30.000000 MHz
[ [
Stop Freq| Stop Freq

1.000000000 GHz 1.000000000 GHz

| R
CF Step CF Step

97.000000 MHz 97.000000 MHz|
Auto Man Auto Man
J— J—
FreqOffset| ] Freq Offset

oHz T O Y P TR T AW IV Y B Y VR RO oHz

L i ek il s bkl s i

L

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts]

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts]

Agilent Spectrum Analyzer - Swept SA
soa_ec | 1 | 3 ALIGNAUTO [ 1D:58:31AM A 01, 2025

Center Freq 13.750000000 GHz X #Avg Type: RMS Frequency
N0- Fast Trig: Free Run AvglHold: 10110

==
IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA
soa_ec | | 3 ALIGNAUTO  [10:96:55AM Apr 0L, 2025

Center Freq 13.750000000 GHz X #Avg Type: RMS T Frequency
N0 Fast Trig: Free Run Avg|Hold: 10110 y

==
IFGain:Low #Atten: 20 dB

Auto Tune

Auto Tune

Ref Offset 864 dB

Ref Offset 8.64 dB
4 di Ref 18.64 dB

1LO dBidiv_ Ref 18

Center Freq

Center Freq

13.750000000 GHz, 13.750000000 GHz
G J— JE—
StartFreq StartFreq|

1.000000000 GHz 1.000000000 GHz

StopFreq| StopFreq
26,500000000 GHz 26.500000000 GHz
JE— : [
Stop 26.50 GHz CFStep : L Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2.438 s (30001 pts)iRP IR : H# #VBW 300 kHz Sweep 2.438 s (30001 pts 550000000 GHz|
MKR MODE TRC SCL ks Y FUNCTION FUNCTION WIDTH FUNCTION VALUE & ¢ Man ' MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE &
f]  z01e5GHzl  oeeedBm| [ | W : [ N | ——_
83615GHz|  dsodzdBm| [ [ ] : 2573330GHz|  48879dBm| | [ |
I A N A R FreqOffset| : ]
- r 0Hz : - r

- r
- r
.
10 O ) I A

c

nsc STATUS : s STATUS
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Agilent Spectrum Analyzer - Swept SA
T S A I == ALIGHAUTO

Center Freq 515.000000 MHz . #Avg Type: RMS
s oot —» Trig: Free Run AvglHold: 1010

IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA
T A

Center Freq 2.480000000 GHz . #Avg Type: RMS
SN0 Wide —+— Trig: Free Run Avg[Hold: 100/100

IFGain:Low #Atten: 30 dB

Frequency

Frequency

Auto T Auto T
o THne Ref Offset 8.64 dB Mkr1 991.66 MHZ (LUTE

Ref Offset 864 dB
Ref 18.64 dBm -60.874 dBm

Ref 28.64 dBm

CenterFreq
515.000000 MHz

CenterFreq
2.480000000 GHz

startFreq
30.000000 MHz|

startFreq
2.479250000 GHz

StopFreq
1000000000 GHz

StopFreq
2480750000 GHz

cFstep|| : CFStep
150.000 kHz|| 97.000000 MHz
uto Man|l : Man
FreqOffset Freq Offset
OHz|| : 0 Hz|
'Center 2.4800000 GHz Span 1.500 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts), #VBW 300 kHz Sweep 94.00 ms (30001 pts;
Agilent Spectrum Analyzer - Swept SA E
¥l RL | fF [soo oac [ ] ALIGN AUTO. 11:00:29 4M &pr 01, 2025 F H
Center Freq 13.750000000 GHz ) #vg Type: RMS T e :
PNO- Fast ~»- Trig:FreeRun Avg]Hold: 10110 :
IFGain:Low #Atten: 20 dB :
Auto Tune|| :
Ref Offset 8.64 dB :
Ref 18.64 dBm H
CenterFreq|| :
13760000000 GHz |
J——
StartFreq|| :
1.000000000 GHz|
[ 3
StopFreq|| :
26500000000 GHz
JE—
Start 1.00 GHz Stop 26.50 GHz CFStep
#VBW 300 kHz Sweep 2438 s (30001 ptsyfRP LT
X FUMCTION FUNCTION'WIDTH FUNCTION VALUE A m Man
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3.9. Pseudorandom Frequency Hopping Sequence
TEST APPLICABLE

For 47 CFR Part 15C section 15.247 (a) (1):

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hop-ping channel, whichever is greater. Alternatively,
frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping
channel, whichever is greater, provided the systems operate with an output power no greater than 125
mW. The system shall hop to channel frequencies that are selected at the system hopping rate from a
pseudo randomly ordered list of hopping frequencies. Each frequency must be used equally on the
average by each transmitter. The system receivers shall have input bandwidths that match the
hop-ping channel bandwidths of their corresponding transmitters and shall shift frequencies in
synchronization with the transmitted signals.

EUT Pseudorandom Frequency Hopping Sequence Requirement

The pseudorandom frequency hopping sequence may be generated in a nice-stage shift register
whose 5" and 9" stage outputs are added in a modulo-two addition stage. And the result is fed back to
the input of the first stage. The sequence begins with the first one of 9 consecutive ones, for example:
the shift register is initialized with nine ones.

® Number of shift register stages:9

@® Length of pseudo-random sequence:29-1=511 bits

M ZiE R

@® Longest sequence of zeros:8(non-inverted signal)

FEFEFDDﬂIEH}EFD-H

e

Linear Feedback Shift Register for Generation of the PRBS sequence

An example of pseudorandom frequency hopping sequence as follows:
0 2 46 62 64 78 1 737577

Each frequency used equally one the average by each transmitter.

The system receiver have input bandwidths that match the hopping channel bandwidths of their
corresponding transmitter and shift frequencies in synchronization with the transmitted signals.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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3.10. Antenna Requirement

Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device. And according to FCC 47 CFR Section 15.247, if transmitting antennas of directional
gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.
Refer to statement below for compliance.

The manufacturer may design the unit so that the user can replace a broken antenna, but the use of a
standard antenna jack or electrical connector is prohibited. Further, this requirement does not apply to

intentional radiators that must be professionally installed.

Antenna Connected Construction
The antenna used in this product is a FPC Antenna, need professional installation, not easy to remove. It
conforms to the standard requirements. The directional gains of antenna used for transmitting is -1.52dBi.

Antenna
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4. Test Setup Photos of the EUT

Test Model No.: 116 Pro max
Radiated Emissions

I I =
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